


M/s Skyline Propcon Pvt. Ltd.

EC Identification No. EC23B038UP174312 dated 09/08/2023

SIX MONTHLY COMPLIANCE REPORT FOR SUBMISSION
ON JUNE 2024

Name of Consultant & NABET Accreditation No

Proposed Commercial Project
at

 Plot No. MPC 01, Sector-72, Noida, Uttar Pradesh

EC LETTER

Aplinka Solutions & Technologies Pvt. Ltd. | www.aplinka.inCorp. Office : A-48,  Sector-64, Noida – 201301NABET Accreditation No: NABET/EIA/2225/RA 0261 (Rev.03)



Project Name Proposed Commercial Project 
June 

2024 
Project Proponent M/s Skyline Propcon Pvt. Ltd.  

Project Address Plot No. MPC 01, Sector-72, Noida, Uttar Pradesh 

 

Environment 
Consultant 

Aplinka Solutions & Technologies Pvt. Ltd, Noida, Uttar Pradesh 1 
[...]
RAMP DN TO LG

AutoCAD SHX Text
ENTRY

AutoCAD SHX Text
EXIT

AutoCAD SHX Text
ENTRY

AutoCAD SHX Text
EXIT

AutoCAD SHX Text
RAMP  SLOPE 1:10  (LENGTH = 4.5 M)

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
4.0 M WIDE RAMP DN TO LOWRE GROUND (SLOPE 1:10)

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6.0 M WIDE ENTRY  SLOPE 1:10  (LENGTH = 3.0 M)

AutoCAD SHX Text
6.0 M WIDE ENTRY  SLOPE 1:10  (LENGTH = 3.0 M)

AutoCAD SHX Text
6.0 M WIDE ENTRY  SLOPE 1:10  (LENGTH = 3.0 M)

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6000 MM WIDE FIRE TENDER MOVEMENT 

AutoCAD SHX Text
6.0 M WIDE ENTRY  SLOPE 1:10  (LENGTH = 1.5 M)

AutoCAD SHX Text
4.0 M WIDE RAMP UP FROM LOWRE GROUND (SLOPE 1:10)

AutoCAD SHX Text
UP

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
MUMTY & MACHINE ROOM

AutoCAD SHX Text
MUMTY & MACHINE ROOM

AutoCAD SHX Text
MUMTY & MACHINE ROOM

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
MUMTY TERRACE

AutoCAD SHX Text
TERRACE

AutoCAD SHX Text
MUMTY & MACHINE ROOM

AutoCAD SHX Text
REFUSE TERRACE

AutoCAD SHX Text
REFUSE TERRACE

AutoCAD SHX Text
PLOT LINE

AutoCAD SHX Text
PLOT LINE

AutoCAD SHX Text
PLOT LINE

AutoCAD SHX Text
SETBACK LINE

AutoCAD SHX Text
SETBACK LINE

AutoCAD SHX Text
SETBACK LINE

AutoCAD SHX Text
SETBACK LINE

AutoCAD SHX Text
PLOT LINE



ANNEXURE VI 

PROVISIONAL FIRE NOC 

 

 

 

 

 

 

 

 

 

 



10/18/23, 3:42 PM FIRE SERVICE | UTTAR PRADESH

about:blank 1/1

�मािणत िकया जाता है िक मैसस� SKYLINE PROPCON PVT LTD (भवन/�ित�ान का नाम) पता MPC-01, SECTOR-

72,SECTOR-72,NOIDA तहसील - DADRI �ाट ए�रया 12341.30 sq.mt (वग�मीटर), कुल कवड� ए�रया  84143.688  

(वग�मीटर), �ाको ंकी सं�ा  1  िजसम�

है। भवन का अिधभोग मैसस� SKYLINE PROPCON PVT LTD �ारा िकया जायेगा। इनके �ारा भवन म� अि� िनवारण एवं अि� सुर�ा

�व�ाओ ंका �ािवधान एन0बी0सी0 एवं त�ंबंधी भारतीय मानक �ूरो के आई0एस0 के अनुसार िकया गया है। इस भवन को औपब��क

अनापि� �माणप�, एन0बी0सी0 की अिधभोग �ेणी Assembly के अ�ग�त इस शत� के साथ िनग�त िकया जा रहा है िक ��ािवत भवन म�

अिधभोग �ेणी के अनुसार सभी अि�शमन �व�ाओ ंके मानको ंका अनुपालन पूण� �प से िकया जायेगा तथा भवन के िनमा�ण के प�ात भवन के

अिधभोग से पूव� अि� सुर�ा �माण प� �ा� िकया जायेगा। ऐसा न करने पर िनग�त �ोिवजनल अनापि� �माणप� �तः  ही िनर� मान िलया

जायेगा, िजसके िलए मैसस� SKYLINE PROPCON PVT LTD अिधभोगी पूण� �प से िज�ेदार होगा/होग�।

Note : अि�शमन अिधकारी एवं मु� अि�शमन अिधकारी �ारा �ेिषत �लीय भोितक िनरी�ण सं�ुित आ�ा व
अपलोिडड मानिच�ो ंके अनुसार के आधार पर यह �ोिवजनल अनापि� �माण प� केवल अि�शमन िवभाग के मानको ंके
अ�ग�त िनग�त िकया जा रहा है, अ� िवभाग यथा स�ा �ािधकारी अपने मानको ंके अ�ग�त िनग�त कर�।

"यह �माण-प� आपके �ारा ��ुत अिभलेखो ं, सूचनाओ ंके आधार पर िनग�त िकया जा रहा है | इनके अस� पाए जाने पर िनग�त �माण-प� मा� नही ंहोगा | यह �माण-प� भूिम

/ भवन के �ािम� / अिधभोग को �मािणत नही ंकरता है |"

�ा�प-घ (संल�क-3)
औपब��क (�ोिवजनल) अनापि� �माणप�

यूआईडी सं�ा: UPFS/2023/88311/GBN/GAUTAM BUDDH NAGAR/22048/JD
िदनांक:04-07-2023

�ॉक/टावर ��ेक �ाक म� तलो ंकी सं�ा बेसमे� की सं�ा ऊँचाई
MPC BUILDING 23  3 91.75 mt.

िनग�त िकये जाने का िदनांक : 18-07-2023
�ान : LUCKNOW

ह�ा�र (िनग�मन अिधकारी)


Digitally Signed By

(AMAN SHARMA)
[6F3173ACF1282848601D36130C6B4188B05EE040]

18-07-2023



ANNEXURE VII 

STP FEASIBILITY REPORT 

 

 

 

 

 

 

 

 

 

 



 

FEASIBILITY REPORT 
 

FEASIBILITY REPORT OF 

SEWAGE TREATMENT PLANT 

(540 KLD) 
 
 
 
 
 
 
 
 
 
 
 
 
 

Commercial Project  
At 

Plot No. MCP 01, Sector-72, Noida, UP 

Project Owner: 
M/s Skyline Propcon Pvt. Ltd. 

 

 



 

 
 

INDEX 

 

Table of Contents 
 

1. Details of STP. 
 

2. Design Criteria. 
 

3. Specification of Equipment’s. 
 

4. P & I Diagram. 



 

 
 

PREAMBLE 
 

The oldest method of sewage treatment is irrigation or spraying on agricultural lands.  
The oxygen presents in the soil oxides the organic matter in the sewage and purifies it. 
The mineral constituents in the sewage are also thus supplies to the soil. As the sewage 
per person per year contains 3 Kg of Nitrogen, 0.75 Kg of Phosphorous and 2.2 Kg of 
Potassium, use of sewage in agriculture may reduce the requirement of chemical 
fertilizers. But the difficulties involved are: - 

 
1. The location of the sewage throughout the year. 
2. Hygienic consideration including spread of infectious disease. 

 
Hence use of raw sewage for agriculture is not favored. 

 
Treatment processes for waste water renovation can be classified in a number of ways. 
The most common method is to characterize them by function i.e.  Precipitation, bio-
oxidation or adsorption. In the treatment of domestic waste, primary treatment usually 
removes about 35% of BOD & 60% of SS. 

 
DETAILS OF S.T.P. 

 
A. COMPONENTS OF CONCERN 

It is estimated that the sewage effluent quantity which shall be generated shall be to 
the tune 540 KLD as reported by the Company representative. Therefore, an STP (in 
MBBR Technology) is being proposed to limit the impurities viz. SS & BOD 
Keeping in view the future expansion plans. 

 
It is evident from the above activity that the sewage accruing from the cafeteria & 
toilets shall show variation in critical pollutants like S.S. (Suspended Solids) & BOD 
(Biochemical Oxygen Demand). 

 
B. DISCHARGE OBJECTIVES 

 
The discharge requirements are stipulated by the Pollution Control Board. The 
Company shall reuse the treated water for Flushing and Horticulture.  
 
C. TREATMENT REQUIREMENTS 

 
1. Removal of Suspended Solids 
2. Oil Separation 
3. Reduction of organic content: BOD & COD 

 
D. TREATMENT METHOD 

 
a. Biological 



 

 

E. PROCESS ENVISAGED 
 

The objective of the treatment is envisaged to be met with Biological Treatment to 
attain a high degree of efficacy. We offer a Unique Waste Water Package Unit to tackle 
the sewage waste. 

 
Package Sewage Waste Water Treatment units are designed keeping in view of the 
operational problems faced by the conventional waste system. These units are an ideal 
solution to the treatment of waste water in: - 

 
 Hotels 
 Health Resorts 
 Hostels 
 Restaurants 
 Auditorium 
 Hospitals 
 Industries 

 
And other small communities generating biodegradable waste waters. 



 

 

MOVING BED BIO REACTOR 
 

BIO REACTOR 
 

The Bio Reactor is based on the Fluidized Random Aerobic Reactor which combines the 
advantage of an Activated Sludge Plant with the Random distribution systems such as 
Biofilters. With capacities that could be as low as 1/10th of ASP and fractional power 
consumption, such a reactor is ideal for the efficient removal of BOD and organics from 
the wastewater. 

 
The tanks are packed with RIGID PP-UV-sterilized Gas Fluted Media with liquid 
random distribution wherein air diffusers are placed to uniformly release air across 
the tanks. 
 
BACTERIAL GROWTH 

 
Bacteria grow rapidly in the Bio-Pac unit under properly engineered conditions. They 
consume organic chemical for their growth and remove them from the wastewater. The 
bacteria converts’ chemical into biological cells, which under proper growth conditions, 
form slims. The slims adhere to available surfaces and accumulate into what we call 
random biological film or fixed film. The high surface area-to-volume ratio of the units 
allows for accumulation of substantial concentration of bacteria in the relatively small 
reactor units. Further, the accumulated bacteria which provides high rates of removal 
or organic chemicals are fixed in the system and do not need to be recycled back to the 
basin. 

 
In the Bio Reactor system, the water is constantly flowing through rigid PVC matrix to 
which the biological film attached.  As the water flows past the biological film, bacteria 
in the film absorb organic chemicals as well as oxygen, nitrogen, phosphorus, and other 
trace nutrients required for their growth. 

 
As the bacteria grow on the matrix and as more chemicals are added to the unit, the 
stationary biological film will continue to build in thickness.  As the film becomes 
thicker the depth of penetration by diffusion of the absorbed material such as oxygen 
or other nutrients is not sufficient to reach the entire distance through the slime of the 
plastic media. At some point, the film will become sufficiently thick and portion of the 
film closest to the plastic media will not receive any food or nutrient, particularly 
oxygen.  The inner layer of the film becomes anaerobic and the organisms lose their 
ability to adhere to the media surface. The shear forces of the water and / or air 
bubbles flowing through the matrix will ultimately become great enough to tear this 
portion of the biological film loose from the media.  This process is called sloughing.  
The solids which slough from the media will flow out of the system with the effluents 
and are to be removed from the water through clarification in a settling module.  The 
exposed portion of media surface will repeat the process of slime accumulation and 
sloughing. 
 
 
 
 



 

 
 
  

In actual operation of the Bio Reactor units, biological film will be in a state of dynamic, 
continuous growth and sloughing. At any given time, portion of the media are always at 
some point between forming a new film sloughing 

WORKING PRINCIPAL 
 

The MBBR works on the same principle as the submerged fixed film process with only 
one exception - the media is not fixed and floats around in the aeration tank. The main 
advantage of this system over the submerged fixed film process is that it prevents 
choking of the media. This also avoids sludge recirculation. Compared to conventional 
technologies the MBBR is compact, energy efficient and user friendly. It also allows 
flexibility in design of the reactor tank. 

 
 
 
 

 

EFFLUENT QUALITY 
 

The effluent discharged from the Bio Reactor system will contain sloughed biological 
solids, but would be relatively free of soluble organic chemicals.  The quantity of 
biological solids in the effluent will depend substantially on the quantity of suspended 
solids and the concentration of soluble BOD entering the system.  It is therefore 
necessary to provide means of separating the biological mass from the effluent. 

 
PACKAGE UNIT contains TUBE SETLLERS for sedimentation and 60 Gross fluted Rigid 
PVC fill media for the FAB units to treat the wastewater for discharge into the receiving 
waters and/ or the sanitary sewers as per the local regulations. The media thickness 
changes with the design parameters/depth of the unit and can vary from 0.25 to 
0.40mm thickness. 



 

 
 

CLARIFIER (TUBE SETTLER) 
 

The equalized and biologically treated effluent is pumped to this tank. This is a 
rectangular hopper bottom tank. The purpose of clarifier is to separate the dispersed 
and colloidal impurities by way of flocculation, coagulation and settling. The clarified 
supernatant overflows to the treated water storage tank and the sludge being heavier is 
drawn on towards the lagging end for further dewatering and disposal. 

 

CLEAR WATER TANK 
 

In this tank, clear water is subjected to tertiary treatment for further polishing of 
effluent. 

 

FILTRATION AND ADSORPTION COLUMN 
 

The clear effluent from the above tank is passed through Multigrade Filter Column & 
Activated Carbon Filter which serves the purpose of filtration as for undesirable 
suspended impurities as well as adsorb maximum dissolved impurities and color by 
activated carbon particles. 

 

FILTERPRESS 
 

An industrial filter press is a tool used in separation processes, specifically to separate 
solids and liquids. The process uses the principle of pressure drive provided by a slurry 
pump. Among other uses, filter presses are utilized in marble factories in order to 
separate water from mud in order to reuse the water during the marble cutting process. 

 

Ultra Filtration 
 

Ultrafiltration (UF) is a variety of membrane filtration in which hydrostatic pressure 
forces a liquid against a semi permeable membrane. Suspended solids and solutes of 
high molecular weight are retained, while water and low molecular weight solutes pass 
through the membrane 

1. Transfer of Filtered water to the UF system will  
2. Removal of fine suspended Colloidal solids via ultra-filtration treatment  
3. Treatment of the filtered water via UF to attain desired treated water 

quality  
4. Collection of UF permeate in the UF permeate Storage Tank  
5. Regular backwashing of UF membranes to maintain the consistent 

operating flux of membranes  
6. Periodical chemical cleaning provision to maintain the efficiency of 

modules  
7. Collection of UF backwash & CEB water shall be recycle back to the 

existing equalization tank  
8. UF permeate shall be collected in final treated water for further use of 

water. 

https://en.wikipedia.org/wiki/Separation_process
https://en.wikipedia.org/wiki/Slurry_pump
https://en.wikipedia.org/wiki/Slurry_pump


 
  
 
 

Sewage Treatment Plant – 540 KLD 

DESIGN CRITERIA & SPECIFICATIONS OF EQUIPMENTS 

Parameters Inlet (Assumptions) Outlet After UF 

BOD 300 mg/L <10 mg/L 

COD 450 mg/L < 50 mg/L 

TSS 300 mg/L < 20 mg/L 

PH 6.5 - 8.5 6.5- 7.5 

Total Nitrogen 18-25 mg/l < 10 mg/L 

Operation Hours – 20 hrs per day 

MLSS maintained in Aeration tank: 3000 to 4000 mg/liter 

MLVSS/MLSS ratio: 0.75 

F/M ratio: 0.1-0.2 

 
DETAILS OF TANKS 

1. BAR SCREEN CHAMBER                                    

Quantity 1 No. 

Size 1.0m X 1.0m X 0.8 

MOC Civil/RCC 

2. OIL & GREASE TRAP                                         

Quantity 1 No. 

Size 2.5m X 1.5m X 1.5m 

MOC Civil/RCC 

3. COLLECTION TANK                                           

Quantity 1 No. 

Capacity 216 m3 

HRT 8 hrs 

Size 6.0m x 8.0 m x 4.5 m + 0.5 m FB 

MOC Civil/RCC 

4. ANOXIC TANK  

Quantity 1 No. 

Capacity 27 m3 

Size 3.0 m X 2.0m X 4.5m+0.3 FB 

MOC Civil/RCC 

5. AERATION TANK                                                  

Quantity 2 No. 

Capacity 81 m3 

HRT 3.0 hrs each 

Size 4.5 m x 4.0 m x 4.5 m + 0.5 FB 

MOC Civil/RCC 



 

6. CLARIFIER                                                            

Quantity 1 nos. 

Capacity 95 m3 

HRT 3.5 hrs  

Size 5.25m x 4.0 m x 4.5m X0.5m FB 

MOC Civil/RCC 

7. CLEAR WATER TANK 

Quantity 1 No. 

Capacity 54 m3 

HRT 2 hrs 

Tank Size 3.0m x 4.0 m x 4.5m + 0.5m FB 

MOC Civil/RCC 

8. SLUDGE HOLDING TANK 

Quantity 1 No. 

Capacity 54 m3 

HRT 2 hrs 

Tank Size 3.0m x 4.0 m x 4.5m + 0.5m FB 

MOC Civil/RCC 

9.TREATED WATER TANK  

Quantity 1No. 

Capacity 108 m3 

HRT 4 hrs 

Tank Size 6 m x 4.0 m x 4.5 m + 0.5 m FB 

MOC Civil/RCC 

10. UF TREATED WATER TANK 

Quantity 1 No. 

Capacity 108 m3 

HRT 4 hrs 

Tank Size 6 m x 4.0 m x 4.5 m + 0.5 m FB 

MOC Civil/RCC 

11. SEWAGE SUPPLY UPTO INLET CHAMBER 

12. ELECTRICAL SUPPLY TO OUR MCC PANEL 

13. TREATED WATER SUPPLY 

14. PLATFORM FOR EQUIPMENTS, HANDRAIL, PUDDLE FLANGES,MANHOLE COVER 



 

DETAILS OF ELECTRO-MECHANICAL EQUIPMENTS 

1. BAR SCREEN 

Quantity 1 No. 

Size 1000 mm x 1000 mm 

Chamber Civil 

MOC SS – 304 

2. RAW SEWAGE TRANSFER PUMP  

Quantity 2 Nos. (1 W + 1S) 

Type Submersible 

Solid Handling 40 mm 

Make Kirloskar 

Capacity 27 m3/hr 

Head    10-12 m 

3. PLANT ROOM SUMP PUMP 
Quantity 2 Nos. (1 W + 1S) 

Solid Handling 40 mm 

Type Submersible 

Make Kirloskar 

Capacity 25 m3/hr 

Head   15m 

4. AIR BLOWER S 

Quantity 2 Nos. (1W + 1S) 

Make Beta/Akash/Everest 

Type Rotary Twin Lobe 

Capacity 550 m3/hr 

Head 5000 MMWC 

5. MBBR MEDIA FOR BIO REACTOR 
 Quantity 1 LOT 

AREA 400 M2/M3 

MOC PP 

Type Floating Media 

Make MM Aqua /Universal 

 6. MEDIA FOR TUBE SETTLER 

Quantity 1 LOT 

MOC PVC 



 
MAKE MM Aqua /Universal 

Purpose For Better Settlement of Sludge 

7. FILTER FEED PUMP 

Quantity 2 no’s (1W +1S) 

Capacity 30 m3/hr 

Head 25-30m 

Make Kirloskar  

 8. SLUDGE RECIRCULATION PUMP 

Quantity 2nos (1W + 1S) 

Capacity 15.0 m3/hr 

Head 10 m 

Make Kirloskar  

 9. PRESSURE SAND FILTER                           

Quantity 1 No. 

HOS 1800mm 

DIA 1600mm 

Media Type Multigrade Sand 

MOC MSFRP 

 10. ACTIVATED CARBON FILTER            

Quantity 1 No. 

HOS 1800 mm 

DIA 1600 mm 

Media Type IV 600 Activated carbon 

MOC MSFRP 

 11. UV SYSTEM 

Quantity 1 No. 

Capacity 27 m3/Hr 

Make Alfa UV 

 12. DOSING SYSTEM 

Quantity 1 No. 

Capacity 0-12 lph 

Make Milton Roy 

DOSING TANK  300 LTR 

Make Sintex 

13. ANOXIC  MIXER  



 
Quantity 1 Set  

Size As per Tank Size 

Make CRI/Universal/Equ. 

  
14.  FILTER PRESS  HYDRAULIC 

Quantity 1 No. 

No of plates 29 Nos. 

Size 30" X 30'’ 

Make Delhi filter press/Universal 

15. FILTER PRESS FEED PUMP 

Quantity 2 Nos. (1W + 1S) 

Flow 3 m3/hr 

Head 40 meter 

Type Screw 

Make Roto  

16. UF SYSTEM                                                

Quantity 1 No. 

Capacity 27 m3/Hr 

Make Deerfos/Qua/Dow 

Membrane  Hollow fiber  

Quantity 1 No. 

17.MICROPOUROUS NON-CLOG DIFFUSER 

Quantity 1 lot. 

MOC EPDM /PVC 

18. ELECTRICALS (CONTROL PANEL WITH CABLES & WIRING) 

12  DOL Starter Panel + 4 stage level controller with Energy Meter 

Wiring, cable tray, etc,. 

19. PIPING 

Piping & Valves GI / MS / UPVC 

Aeration Grid UPVC 



 

 
 
 
 
  

 P&I Diagram 

 



ANNEXURE VIII 

WATER SUPPLY LAYOUT PLAN  



75.0 M. WIDE ROAD

20.0 M. WIDE GREEN BELT

30
.0 

M.
 W

ID
E 

RO
AD

24
.0 

M.
 W

ID
E 

RO
AD

12.0 M. WIDE ROAD

20.0 M. WIDE GREEN BELT

LVL. ± 0.00

LVL. + 0.600 M

LVL. + 0.150 M

LVL. + 0.300 M

LVL. + 0.150 M

LVL. + 0.600 M

LVL. + 0.600 M

LVL. - 0.300 M
LVL. + 0.300 M

LVL. ± 0.00

LV
L.

 ±
 0

.0
0

LVL. ± 0.00

LV
L.

 ±
 0

.0
0

LVL. + 0.600 M

LVL. + 0.150 M

LVL. ± 0.00

(2
80

.1
0 

sq
.ft

)

(2
80

.1
0 

sq
.ft

)

(2
80

.1
0 

sq
.ft

)

(2
80

.1
0 

sq
.ft

)

(2
80

.1
0 

sq
.ft

)

(2
80

.1
0 

sq
.ft

)

(2
94

.5
7 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(7
57

.0
4 

sq
.ft

)

(7
67

.3
1 

sq
.ft

)

(7
77

.5
7 

sq
.ft

)

(7
87

.8
4 

sq
.ft

)

(7
98

.1
1 

sq
.ft

)

(8
08

.3
7 

sq
.ft

)

(8
71

.1
2 

sq
.ft

)

(8
40

.2
3 

sq
.ft

)

(8
50

.4
7 

sq
.ft

)

(8
60

.7
6 

sq
.ft

)

(8
71

.0
3 

sq
.ft

)

(8
81

.2
9 

sq
.ft

)

(8
91

.5
6 

sq
.ft

)

(9
01

.8
3 

sq
.ft

)

(9
12

.0
9 

sq
.ft

)

(9
22

.3
6 

sq
.ft

)

(9
32

.6
3 

sq
.ft

)

(3
77

.9
5 

sq
.ft

)

(2
25

.7
7 

sq
.ft

)

(2
34

.4
4 

sq
.ft

)

(963.44 sq.ft)

(144.24 sq.ft)

(243.23 sq.ft)

(150.61 sq.ft)

(159.80 sq.ft) (135.34 sq.ft)(113.44 sq.ft)(156.53 sq.ft)

(125.34 sq.ft)(99.32 sq.ft)(128.45 sq.ft)(118.48 sq.ft)(110.66 sq.ft)

(125.08 sq.ft)
(105.27 sq.ft)

(144.67 sq.ft) (144.67 sq.ft)

(139.15 sq.ft)

(139.15 sq.ft)

(156.53 sq.ft)

(159.80 sq.ft) (156.53 sq.ft) (135.34 sq.ft)(113.44 sq.ft)(156.53 sq.ft)

(5
18

.5
8 

sq
.ft

)
(8

15
.3

7 
sq

.ft
)

(8
25

.6
4 

sq
.ft

)

(7
06

.6
8 

sq
.ft

)

(7
16

.9
5 

sq
.ft

)

(6
99

.2
6 

sq
.ft

)

(7
09

.5
3 

sq
.ft

)

(3
75

.0
4 

sq
.ft

)

(5
18

.5
8 

sq
.ft

)

(3
82

.0
9 

sq
.ft

)

(9
42

.8
9 

sq
.ft

)

(9
53

.1
6 

sq
.ft

)

(5
18

.5
8 

sq
.ft

)

(5
18

.5
8 

sq
.ft

)

(2
34

.4
4 

sq
.ft

)

(1
45

8.
37

 s
q.

ft)

(4
25

.0
9 

sq
.ft

)

(1
42

2.
54

 s
q.

ft)

(1
39

7.
20

 s
q.

ft)

(1
49

9.
88

 s
q.

ft)

(1
53

4.
39

 s
q.

ft)

(1
42

8.
16

 s
q.